PACKAGE LEAFLET: INFORMATION FOR THE USER

Puroxan® Tablet
(Doxofylline 400mg tablet)

PRESCRIPTION DRUG ONLY

Read all of this leaflet carefully before you start taking this medicine.

- Keep this leaflet. You may need to read it again.

- If you have any further questions, ask your doctor or pharmacist.

- This medicine has been prescribed for you. Do not pass it on to others. It may harm
them, even if their symptoms are the same as yours.

- If any of the side effects gets serious, or if you notice any side effects not listed in this
leaflet, please tell your doctor or pharmacist.

In this leaflet:

1. What PUROXAN Tablet is and what it is used for
2. Before you take PUROXAN Tablet

3. How to take PUROXAN Tablet

4. Possible side effects

5. How to store PUROXAN Tablet

6. Further information

1. WHAT PUROXAN TABLET IS AND WHAT IT IS USED FOR?

PUROXAN Tablet contains Doxofylline as the active ingredient which is a novel
bronchodilator.

PUROXAN Tablet is effective in the treatment of chronic respiratory disease, such as
Bronchial Asthma and Chronic Obstructive Pulmonary Disease (COPD).

2. BEFORE YOU TAKE PUROXAN Tablet

It is not applicable if you have an increased sensitivity (allergy) with respect to one of the
components that are part of the medication.

Contraindicated in:

- acute myocardial infarction;

- if you are breast feeding.

- arterial hypotension.

In pediatrics, use is acceptable from 6 years of age.

Do not take PUROXAN Tablet
- if you are allergic or hypersensitive to the active substance or any of the other
ingredients of PUROXAN Tablet.

Take special care with PUROXAN Tablet

- if you have hypertension, heart disease, insufficient oxygen in the blood (hypoxemia),

overactive thyroid gland (hyperthyroidism), chronic right ventricular failure, congestive

heart failure, liver disease, renal disease, a history of peptic ulcer, or if you are elderly
and have an impaired liver function.

always tell your doctor or pharmacist if you are taking or have recently taken any other
medicines, including medicines obtained without a prescription.

Taking other medicines

Please tell your doctor or pharmacist if you are taking other drugs like erythromycin,
troleandomycin, lincomycin and other antibiotics of the same group,

allopurinol, cimetidine, propanolol, and antiflu vaccine. In this case you may require lower
dose of Doxofylline.

Similarly if you are taking Phenytoin or other anticonvulsants and if you are smoking you
may require higher doses of Doxofylline.

Taking PUROXAN Tablet with food and drink
No special instructions are required for taking PUROXAN along with food or drink.

Pregnancy and breast-feeding
Ask your doctor or pharmacist for advice before taking any medicine.
PUROXAN Tablet should not be taken during breast-feeding.

Driving and using machines
You can drive or use machines while using PUROXAN Tablet.

3. HOW TO TAKE PUROXAN TABLET

The dose is prescribed by the attending physician, depending on the patient's age,
weight and the characteristics the body.

On average it is recommended to take:

- adults and children over 12 years old - 1 tablet 2-3 times a day;

- for children over 6 and up to 12 years old — 0,5 tablets (200 mg) 2-3 times a day.

If you take more PUROXAN Tablet than you should
Contact your doctor or pharmacist and follow his instructions.
The initial signs of a potential oral overdose are seizures.

If you forget to take PUROXAN Tablet

Do not take a double dose to make up for a forgotten dose.

If you have missed one dose and you are close to the following dose time, take one dose
only and continue with the course as specified on the package.

If you have missed several doses, inform your doctor or pharmacist. They may advise you
to follow a new course of PUROXAN Tablet.

If you stop taking PUROXAN Tablet
It is not advisable to stop the course of PUROXAN Tablet on your own.
If you have any further questions on the use of this product, ask your doctor or pharmacist.

4.POSSIBLE SIDE EFFECTS

Like all medicines, PUROXAN Tablet can cause side effects, although not everybody gets
them.

After administration of PUROXAN Tablet nausea, vomiting, epigastric pain, headache,
irritability, insomnia, rapid heart beat, extrasystole, abnormally fast breathing, and
occasionally hyperglycemia and albuminuria may occur.

If any of the side effects gets serious, or if you notice any side effects not listed in this
leaflet, please tell your doctor or pharmacist.

These side effects may cause withdrawal from treatment; a lower dose of PUROXAN
Tablet should be started only after the advice of your doctor or pharmacist.

5.HOW TO STORE PUROXAN Tablet

Store below 25°C.
Keep out of the reach and sight of children.

Do not use PUROXAN Tablet after the expiry date which is stated on the box.
The expiry date refers to the last day of that month.

Medicines should not be disposed via of wastewater or household waste. Ask your
pharmagist how to dispose PUROXAN Tablet that is no longer required. These measures
will help to protect the environment.

6. FURTHER INFORMATION

What PUROXAN Tablet contains

- The active substance is doxofylline.

- The other ingredients are: colloidal silicone dioxide, corn starch, mannitol, povidone,
microcrystalline cellulose, talc, and magnesium stearate.

What PUROXAN Tablet looks like and contents of the pack

PUROXAN Tablet are white round tablets, one side scored and the other side engraved (&)
It is supplied in Alufoil blister containing 10 tablets. The blisters are packed in carton box
containing 10 or 20 tablets.

Marketing Authorisation Holder and Manufacturer
Marketing Authorisation Holder

PharmaTech CJSC
111 Raffi str, Yerevan, Republic of Armenia

Manufacturer
M&H Manufacturing Co., Ltd. c eurOdrug
Thailand
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YNaKoBOUHbIA NUCTOK BKNaAbILL: MH¢0pMauMﬂ AnA nayueHTa

NYPOKCAH Tabnetkn
(moKcodunnuHa 400 Mr TabneTkn)

MO PELIENTY BPAYA

Mepen Hayanom npyema npenapara BHUMATENLHO NPOUTHTE NIMCTOK BKNAALILL.

- He BriBpackiBaiiTe AaHHbIA NUCTOK BKNAZbI, Bam MOXeET NOHaA0GHTLCA NPOUMTAT €ro
CHOBA.

Ecnu y Bac ecTb AONONHUTENBHBIE BOMPOCHI, 00paTUTECH K BaLleMy nevallemy Bpavy uin
GdapmayesTy.

- [laHHbilt nekapcTBeHHbI Npenapar nponucaH Tonkko Bam. He cneayet pexomenaosats
€ro IpyryM, JaXKe ecnv CUMNTOMbI OAMHAKOBbIe. [penapar MOXeT NPUUNHUTL Bpes
Lpyromy YenoBexy.

B cnyyae yxyaHeHUA/060CTPEHUA NOBOUHBIX AEHCTBMA, UM €CNU Bbl 3AMETUM PasBUTUE
NPOUMX NOBOUHBIX AEHCTBHUMA, HE YKa3aHHbIX B JaHHOM NMCTKe BKNajbILLe, 00paTuTech k
BallieMy nevaluemy Bpady U papmauesTy.

T nucTKa :
B Kkakwx cnyyanx cneayet npuHumartb MYPOKCAH TabneTku v nokasaHua K puMEHeHHIo
lMepea Tem Kak HayaTb npuem npenapara

Kak npusumare MYPOKCAH tabnetkn

B03MOXHbIE NOBOYHbIE ASHCTBUA

Kak cneayet xpaxuts MYPOKCAH tabnetku

[lononxutensHan nHpopmauma

SR WN=O

-

B Kakux cnydanx cnefyet npunumatb MYPOKCAH TabneTku 1 nokasaHus K
npuMeHeH1o?

NYPOKCAH TabneTku coaep1t AOKCODUANMH B KAYECTBE aKTUBHOrO KOMMOHEHTa,
KOTOPGIA ABNAETCA HOBBIM OPOHXOANNATATOPOM.

NYPOKCAH TabneTku nokasaH AnA NEYEHNA XPOHUYECKMUX 3a60NeBaHM AbIXaTeNbHbIX
nyTew, Takux, Kak OpOoHXMasbHaA acTMa U XPOHUYECKoe 0BCTPYKTUBHOE 3aB0neBaHue Nerkix

(X03/)
2. Mepen Tem Kak HauaTb npuem npenapata MYPOKCAH Tabnetku

Mpor K N NYPOKCAH Ttabnetkn

He npumenHaeTcs, eciv y nayvenTa Habnio4aeTca NOBLILIEHHAA YyBCTBUTENLHOCTb (anneprus)
OTHOCUTENbHO OAHOIO U3 KOMMOHEHTOB, KOTOpre BXOAAT B cOCTaB J'IeKapCTBa.
TMpoTBonokasaHo npu:

- OCTPOM MH(GAPKTE MHOKAPA;

- apTepMaﬂbHOH TMNOTEeH3UK;

- rPYAHOM BCKapMAMBaHMH.

B nevarpu 40MyCTUMO NPUMEHEHHe C B-NeTHero Bo3pacra.

Mepbl NnpeIoCTOPOXHOCTH, KOTOpbIE yeT np

Tabnetku

- TlypoKcaH NpUMEHAETCA C 0COB0M OCTOPOXKHOCTBIO Y MALMEHTOB C FMNEPTOHKEN, C
KWCNOPOAHO! HEJOCTATOYHOCTBIO B KPOBH (TMMOKCEMMUA), TUNEPPYHKLUMEN LUTOBUAHOM
enesbl (rMnepTMpeo3oM), C XPOHUYECKOH NPaBOXENYA04KOBO! HEAOCTATOYHOCTbIO, C
3aCTOMHOM CEPAEYHOM HEAOCTATOHOCTbIO, C 3a60NEBAHMAMM NEYEHH, MOYEK, C
NenTUYECKOi A3BOM B aHAMHE3E, a TaKKe Y MOXUNLIX NALMEHTOB C HaPYLLIEHUAMM hYHKLMK
neyeHu.

- Obs3aTensHO pacckaxuTe BalleMy nevatlieMy Bpayy Unu GpapmauesTy, Kakue
neKapcTBeHHbIe Npenaparsl Bel MPUHUMany B NocneaHee BpEMA, BKIKOYan npenaparsl,
KOTOpbIe Bbl NPUHUMANK Ge3 HasHaueHHA Bpaya.

Th NpH N[ MYPOKCAH

ConycTaytowyuit Npuem ApYrux npenapaTos

lMoxanyicra, CkaxuTe Ballemy fevallemy Bpady Wi GpapmaLeBTy, eCnu Bbl NpUHUMaeTe
Apyrve nekapcTBeHHble npenaparsl, Takne Kak 3puTpoOMULMH, TDONeaHAOMULUMH, TMHKOMULIMH
WNM Apyrve aHTOMOTMKM TOVA XKe CaMOoi rpYNMbl, anfonypUHO, LIMMETUAMH, MPONaHonon 1
BaKUMHY NPOTVB rpunna. B aTom cnyyae, BO3MOXHO, Bam NMoTpeGyeTca npuem AOKCOGUNIMHa
B O0Nee HU3KMX Ao3ax.

Ecnu Bbl NpUHUMAaETe GEHUTOUH N Ipyrue NPOTUBOCYAOPOXHbIE CPEACTBA, U €CTN Bbl
KypuTe, Bam MOryT notpe6osathca 60ee BhICOKME 403kl AOKCOPUNMHA.

Mpuem MYPOKCAH TabneTku ¢ n1Len U HanUTKamMu
HuKakux cneunanbHbIX yKa3aHui He NPUMEHAETCA N0 NPUEMY MyPOKCaHa OTAEBHO MNK
BMECTE C €10/ UNK HanuUTKamu.

BepemMeHHOCTb M KoMIeHHe rpyAblo
lMocoBeTyiiTech ¢ BaLMM NevalM Bpayom U1 papMaleBToM nepea Hayanom npuema
KaKux-NMBO NeKapcTBEHHbIX Npenaparos.

NYPOKCAH TabneTku He creayet npUHUMATh B NEPUOA rPYAHOTO BCKAPMIMBAHHA.
BoxaeH1e aBToMOGUNA 1 paboTa ¢ MexaHU3MamMu

JIOKCOUNNHMH He BAMAET Ha CNOCOBHOCTL YNPaBNATL aBTOMOGHNEM H BLINONHEHMUE APYrUX
NeCTBUA, CBA3AHHBIX C yrpaBneHuem KakuMu-nn6o MexaHusMamu.

3. Kak npusumats NMYPOKCAH tabnetkn

,Elosgl HasHauaeT nevallyit Bpay, B 3aBMCMMOCTY OT BO3pacTa NalMeHTa, ero Beca u
0CODEHHOCTHI PadoThl €70 OpraHuama.

B cpeaHem pekomeHayeTcA NpuHUMaTh:

- B3pOCMLIM ¥ AETAM cTaplue 12 neT —no 1 Tabnetke 2-3 pasa B AeHb;

- netam cTapiue 6 1 4o 12 net — no 0,5 TabneTku (200 Mr) 2-3 pasa B A€Hb.

Ecnu Bbl nputanu 6onbLuyto nosy NYPOKCAH Tabnetku, uem Tpebyetca
OBparutecs K Bpady WM GapMaueBTy 1 creayWTe ero yrasaHuam.
Cynoporu — 310 NepBblit CUMNTOM NEPEeA03MPOBKM NPenapaTom.

Ecnu bl 3a6binu npuHate NYPOKCAH Tabnetkn

He npuH1MaiiTe ABOAHYIO A03Y, YTOOLI BOIMECTUTL HENPUHATYIO A103Y.

Ecnu Bbl 3a6bin1 NPUHATL A03Y, X BPEMA NOAXOAMT ANA NpUeMa criedytoLLei A03bl, NpUmuTe
TONBKO OAHY Z103y, U NPOAOKANTE KypC NEYEHHA, KaK YKa3aHO Ha ynaKoBKe.

Ecnu Bbl NpONyCTHNM HECKONBKO 403 NOAPAA, NPOMHPOPMHUPYiATE BaLLero Bpaya unu
¢apmatesTa. BoamoxHo Bam noTpedyeTca Hauatb CrieytoLLuiA Kype NeYeHnA ¢ npenaparom
ITYPOKCAH Tabnetu.

Ecnu Bbl NpekpaTunu npuHumats npenapat NYPOKCAH tabnetku

He pexomeHayeTcs NpekpaLlarh edeH1e npenapatom ro CBOEMy COOCTBEHHOMY
YCMOTPEHMO.

|-|pl4 Hannuun y Bac AOMONHUTENbHBIX BONPOCOB MO NPUEMHEHUIO npenapara, OGDBTMTer K
Ballemy fleyallemy Bpady unu GapmavesTy.

4. BoamoMHble No6ouHble AeicTBUA

Kak v apyrue nexkapctseHHble npenaparsl, MypokcaH TabneTku B peakvx cnyyanx MOXeT
BbI3BaTb M0OOYHbIE NEHCTBHA.

Mocne npuema MYPOKCAH, mMoryT Habntoaarbea Takue ABReHUs, Kak ToLHOTa, peoTa, Gonu
B 3nMracTpanbHoi 06nacTu, ronosHas 60onb, pasapaXUTeNbHOCTb, 6ECCOHHMLA, TaXMKapaus,
3KCTPACKCTONA, TaXMMHO3, MHOTAA FMNEPrNUKEMHUA U MPOTEUHYPHA.

B cnyyae yxyaHeHuA/000CTpeHNsA NoBOUHbIX AHCTBUA, MK €CNU Bbl 3AMETUNM Pa3BUTHE
NPOYMX NOBOUHBIX AEHCTBHUIA, HE YKa3aHHbIX B JaHHOM NUCTKe BKNajbILLe, 00paTuTech k
BalLeMy fievaluemy Bpady uau papmaLesTy.

an NpoABNEHUN NoBOUHBIX peakuwﬁ cneayet npekpaTtuTtb nevyeHne; HU3KWe 403kl NOBTOPHOTO
npuema npenapara MOXHO Ha4MHaTb TOMIbKO NOC/NE KOHCYNbTauun € nevallumM Bpavom.

5. Kak cneayet xpaHutb NYPOKCAH Tabnetku

XpaHuTb Npn Temneparype Hixe 25°C.
XpaHTb B HeZOCTYNHOM ANA AETel MecTe.

He 1cnonb3oBarb npenapt nocne UCTeYeHMA CPOKa rOAHOCTH, KOTOPbIA YKa3aH Ha ynakoBke.
CpoK roAaHOCTH CTeKaeT B NOCNEAHHI AeHb YKasaHHOro MecAua.

JleKapCTBEHHbI/ NPenapT He CNeayeT CMbIBaTL B KaHANM3AUMIO MM BbIGPACHIBATS C
Mmycopom. Ecnn y Bac ocTanca NULLHKIA npenapar, KoTopklit Bam Bomblue He noTpedyercs,
NOCOBETYHTECH C BALLUM BPa4OM Wi GpapMaLesToM no BOMpocy yTunusaumu. Takue Mepsl
NOMOryT NPEAOTBPATUTL 3arPA3HEHHE OKPYXKAIOLLEH CPeabl.

6. llononHutenbHana MHbopmaLua

Yro copepuTca B Tabnetkax NMNYPOKCAH

- AKTUBHBIA KOMMOHEHT — JOKCODHINUH.

- BcnomoratensHble KOMNOHEHTbI: [IBYOKMCh KONOAHOTO KPEMHHSA, KyKYPY3HbIA Kpaxman,
MaHHTO/, NOBUAOH, MUKPOKPUCTANIMYECKan Lenntonosa, TanbK, ctepar MarHusa.

Kak Boirnagut NYPOKCAH TabneTtku v uto coAemeTca B ynakoske
MNypoKcaH TabneTku — 310 6enoro LBeTa Kpyrible TABNETKM, OAHA CTOPOHA pUrEHan, Ha
[Ipyroi CTOpOHe BhbirpaB1pOBaH 3Hak

Brinyckaetca B GnucTepax 13 antoMuHineBoi gponbru no 10 Tabnetok. Mo 10-20 TabneTok B
KapTOHHO# KOpOBKe.

Brapneneuy npasa Ha NpoAamy ¥ Npou3soAuTeNb
Bnagaeney PeructpaunonHoro Yaoctosepenua
AO3T "dapmaTek"

r. EpesaH, yn. Papdu 111, Pecnybnuka Apmetus
Mpoussoauntens
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